



TEST REPORT

Number: GZHT90258502

Applicant: EVER GREEN CO.,LTD
BLOCK 3A402 CITY GREEN,
NO 17 XINGGANG SOUTH ROAD,
GANGKOU TOWN,ZHONGSHAN CITY,
GUANGDONG PROVINCE
Attn: CHEN XING

Date: Nov 15, 2011

Sample Description:

Several groups of submitted sample said to be:
(A) One (1) piece of Light Grey fabric material with Black printed letter.
(B) One (1) piece of Dark Grey fabric material.

SAMPLE NAME : LIGHT FABRIC+2.0MM PERFORATED FOAM+MAX BREATHABLE
FILM+NYLON T/C
COLOR : GREY AND WHITE
Standard : --
Ref. No. : --
P.O. No. : --
Buyer's Name : EVER GREEN CO., LTD
Vendor : --
Supplier : --
Manufacturer : --
Ref. : --
Country Of Origin : MADE IN CHINA
Goods Exported To : --
Date Received/Date Test Started : Nov. 07, 2011

Conclusion:

Water Vapour Permeability	(A) M	(B) M
---------------------------	----------	----------

Note : M = Meet client's requirement F = Below client's requirement
 # = No specified requirement N/A = Not applicable

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services
Shenzhen Ltd.

Huang Ning, Andy
Assistant General Manager

tina / zhangj

TEST REPORT

Number: GZHT90258502

Tests Conducted (As Requested By The Applicant)

Water Vapour Permeability (DIN EN ISO 14268:2003):

(A)	<u>Applicant's Requirement</u>
2.3 mg/cm ² h	Min. 2.0 mg/cm ² h
(B)	<u>Applicant's Requirement</u>
2.4 mg/cm ² h	Min. 2.0 mg/cm ² h

TEST REPORT

Number: GZHT90258502

Tests Conducted (As Requested By The Applicant)



tina / zhangj

Page 3 Of 3